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HYUNDAI L&C 

   

DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE TILE. 

========================================================================================
============== ITEM : HANEX  

========================================================================================
============== TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES. 

========================================================================================
============== 
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01. HEAVY METAL'S CONTENT : mg/kg 

 TEST RESULT 
ITEMS 

#1 
TEST METHOD 

DETECTION 

LIMIT 

 CADMIUM (Cd) LESS THAN 1 1 

LEAD (Pb) LESS THAN 10 
IEC 62321-5 : 2013 

10 

MERCURY (Hg) LESS THAN 0.1 IEC 62321-4 : 2013 0.1 

CHROMIUM VI (Cr VI) LESS THAN 0.1 IEC 62321-7-2 : 2017 0.1 

    
 

 ** End of The Report **  
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